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Robot Hardware Refresher Pack

Product ID: 570-35000

Does your robot have a screw loose? Have a replacement ready using the Small Robot
Hardware Pack! This kit contains all of the components used to assemble our popular
small robot platforms, including the Propeller ActivityBot, BASIC Stamp Boe-Bot, and
Robotics Shield Kit for Arduino/Robotics Shield with Arduino.



Kit Contents:

(1) - 1/16" cotter pin (#700-00023)

(10) - 3/8" #4-40 pan-head screw (#700-00002)

(3) -3/16" #4-40 Nylon flat-head screw (#710-00046)
(5) - 7/8" #4-40 pan-head screw (#710-00007)

(10) - 1/4" #4-40 pan-head screw (#700-00028)

(4) - 1" round #4-40 aluminum standoff (#700-00060)
(2) -1/2" #4 aluminum spacer (#713-00007)

(1) - Rubber grommet (#700-00025)

(3) - #4 Nylon washer (#700-00015)

(11) - #4-40 nylon core locknut (#700-00024)

(10) - #4-40 nut (#700-00003)

(3) - #4-40 Nylon nut (#700-00036)

(3) - #4 Nylon spacer, 1/2" (#713-00051)
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